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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt

20-Jul-2013

Testing completed

28-Aug-2013

The customer's contact person

Victoria Abadilla

Test Plan referred to

T:\Projects\RM-927\TestPlan\RS _testplan_RM-927.xIsm

Notes

Document name

T:\Projects\RM-927\EMC\FCC15CBT_RM-927_01.docx

1.1

EUT and Accessory Information
The EUT is a mobile phone with following features:

GSM/CDMA/WCDMA/LTE/WLAN/Bluetooth

The EUT is tested with maximum rated TX power.

Devices under tests

Product Type SN HW MV SW DUT
Phone RM-927 355906050012748 0161 - 1028.0305.1329.2000 30738
Dummy Battery SD-217R 50346 0.3 - - 30742
1.2. Summary of Test Results
Bluetooth:

Section in CFR 47 SeCtlgrnégSR_SﬁéGEN Name of the test Result
15.247(b)(1) A8(0.4(2)) Conducted peak output power PASSED
15.247(d), 15.205(b) A8(0.5) Band edge compliance of RF emissions NP
15.247(d) A8(0.5) Spurious RF conducted emissions PASSED
15.247(d), 15.209 A8(0.5) Spurious radiated emissions NP
15.207 7.2.2 AC powerline conducted emissions NP
15.247(a)(1) A8(0.1(1)) 20dB(bandwidth) PASSED
15.247(a)(1) A8(0.1(2)) Carrier frequency separation PASSED
15.247(a)(1)(iii) A8(0.1(4)) Number of hopping frequencies PASSED
15.247(a)(1)(iii) A8(0.1(4)) Time of occupancy PASSED

PASSED
FAILED
NP
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The EUT complies with the essential requirements in the standard.
The EUT does not comply with the essential requirements in the standard.
The test was not performed by the TCC Nokia Laboratory.

2 (26)

TCC Nokia San Diego Laboratory
16620 West Bernardo Drive

San Diego, CA 92127

USA

Tel. +1 858 831 5000

Fax. +1 858 831 6500




TCC i FINAS

Nokia ,,4 /;_‘-\-\ ‘\\ Finnish Accreditation Service
Deelyl ™ T117 (EN ISO/IEC 17025)
CONTENTS
1. Summary for FCC Part 15C Compliance Test Report........cccccccvvuvvvvvvvviiniieriieeeeeeeee, 2
1.1. EUT and ACCESSOIY INFOIMMALION.......uuuiiiiiiieeiiiiiiiiiiiiee e e e e s re e e e e e s s s s bbb e e e aee e s s s sssanbbeeeeaeeesnnnnes 2
1.2, SUMMAIY Of TESE RESUILS .....uviiiiiiiiieii ittt e e e e e e bbbt e e e e e e e s s abbbeeeeeeeenas 2
2. Conducted peak output power
(15.247(D)(1), RSS-210 AB.4 (2)) wrrrvrueeeueeemeeeiiiiiiiiiitataaaaaaaaaeaaaaaeaaaaaaaasaaassssssssssssssssnnnnnes 4
2% B =T AR Y= (B o J TSSO PPPPRSPPPPPP 4
A W =Y ¢ =Y d g ToTo =T To I 1 o1 OO PTRS 4
2.3. BlUBLOOTN TESE FESUILS ..euiieeiiiiiee et e et e e e e et e e e et e e e e b e e e e e e s saaa s se b eesabn e ssabneesernerens 5
3. Spurious RF conducted emissions
(FCC 815.247(d), RSS-210 AB.5) . .uuuuuuuuruuiiiiiiiiiirireeeeeeeeeeeeestaaastaaaaaaaaaaaaaaaaaaaaeessssasasssaaannnnns 8
0 N I =Tt AT U | o PRSP 8
T <Y 0 T=Y d o To =T To I 1 o) 8
3.3. BIUBTOOTN TEST FESUILS ....iiiiiiiii ittt e e e et e e e e e e et e e e e e ea s e e e e s s eaabb e eeesesasaaneeenaes 9
4, 20dB bandwidth
T = )T ) TR = 700 - TR 12
N =151 BT = (1 | o TP PPPTTPPTR 12
o =15 4= 1 (o To =TT I 1y oL TR 12
4.3. BIUBTOOTN TESE FESUILS ... iiiiiiiiii ettt e e ettt e e e et e e e e e s e bt eeeeeeesbb e eesesessbaaeeees 13
5. Carrier frequency separation
15.247(8)(1), AB.L (D) wevveeiiieiiiiiiieeeee e 16
LT N =T A Y= (B | o PP SP PP PPPPPPPPPRPN 16
5.2. BT 0 0 =0T Yo J= 1 T I 0 16
5.3. BIUBTOOTN TESE FESUILS .. .iiiiiiiii ettt e e et e e e e et et e e e e s saab e e e s s e s abba e e e sssesabaaneaaes 17
6. Number of hopping frequencies
15.247(@) (L) ([11); AB.L (A) tereeiiiiiiiiiiiiii e 19
G0 N I =Tt A= B | o PR SR 19
L T =Y A g =Y Lo To = 1 1o I 1 o) N 19
6.3. BIUBTOOTN TEST FESUILS .. .iiiiiiiii ettt e e et e e e e e e e et e e e e s sa bt e e e s s e e abb e e e eesesabaaaeeens 20
7. Time of occupancy
15.247(Q)(L)(111), AB.L () ..o 22
0 T =2 ST = U] o SO UUTUPUPPPRTTN 22
A =Y A 40 =Y d Lo To = To I 1 o) TN 22
7.3. BIUBTOOTN TEST FESUILS ... iieiiiiii ettt e e et e e e e et et e e e e e s e bt e e e e e e e sbb e eeeesesabaaeeees 23
8. TS EQUIPIMBNT ..ttt r e e ettt e e e e e e e e e e e e e e e aea e e e s e e aa e s e e e aannann 25
8.1.  CONAUCIEA MEASUIBIMENTS ..uuuiiiiiiiiet e eee et st e e ettt e e e et ea b e e e e e e te bt eeeeseastaaaeeseesbbasaeessssranseessenerses 25
8.2. [ =10 [F= 1 (=10 M (ST KO =] 0 011 25
FCC Part 15C Compliance Test Report TCC Nokia San Diego Laboratory
/ Template Version 15.0 3(26) 16620 West Bernardo Drive
San Diego, CA 92127
FCC15CBT_RM-927_01 USA
Copyright © TCC Nokia Tel. +1 858 831 5000

Fax. +1 858 831 6500



TCC

Nokia

\\:i'/"‘/

“, F,f,\\

FINAS

/ /—-.\ \ Finnish Accreditation Service

T117 (EN ISO/IEC 17025)

2. Conducted peak output power
(15.247(b)(1), RSS-210 A8.4 (2))

EUT with DUT number

RM-927, DUT 30738

Accessories with DUT numbers

SD-217R, DUT 30742

Operation Voltage [V] / [HZ]

3.8V DC

Results

PASSED

Remarks

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

21.7 /48.4 /1050

Date of measurements

28-Aug-2013

Measured by

Tyrone Hawes

2.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

2.2. Test method and limit

Power
divider

Attenuator

EUT

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for conducted peak output power measurements

Frequency range [MHZz] Limit [W] Limit [dBm]
2400 — 24835 _ _
5725 - 5850 <=1 <=30
FCC Part 15C Compliance Test Report TCC Nokia San Diego Laboratory
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2.3. Bluetooth Test results

2.3.1 GFSK modulation, PRBS packet type

Channel / fc [MHz] | P [dBm] | P [mW] Result

0/ 2402 8.29 6.745 PASSED
40/ 2442 8.79 7.568 PASSED
7812480 6.25 4.217 PASSED

Channel 0 / 2402 MHz (Peak detector, RBW: 3 MHz, VBW: 3 MHz)

8.292 dBm

PKin dBm

2.402064000 GHz E_

2400.5 2401.5 2402 2402.5 2403

2401

Frequency in MHz

2403.5

2404

Channel 40 / 2442 MHz (Peak detector, RBW: 3 MHz, VBW: 3 MHz)

15
10

(5]

8.788 dBm

&~ o

-10

PKin dBm

-15

-20
-25

2442152000GHz |

-30T t t t t t t t t t t t t t
2440 2440.5 2441 24415 2442 24425 2443

Frequency in MHz

24435

2444
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2.480176000 GHz
6.253 dBm

PKin dBm

2478 24785 2479 2479.5 2480 2480.5 2481
Frequency in MHz

2481.5 2482

2.3.2 8DPSK modulation, PRBS packet type

Channel /fc [MHz] | P [dBm] | P [mW] | Result

0/ 2402 9.59 9.099 PASSED
40/ 2442 10 10 PASSED
7812480 7.54 5.675 PASSED

Channel 0 / 2402 MHz (Peak detector, RBW: 3 MHz, VBW: 3 MHz)

2.402096000 GHz
9.589 dBm

PKin dBm

Frequency in MHz

2400 2400.5 2401 2401.5 2402 2402.5 2403

2403.5 2404
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Channel 40 / 2442 MHz (Peak detector, RBW: 3 MHz, VBW: 3 MHz)

2441992000 GHz
10.000 dBm

PKin dBm

2440 2440.5 2441 24415 2442 24425
Frequency in MHz

2443 24435

Channel 78 / 2480 MHz (Peak detector, RBW: 3 MHz, VBW: 3 MHz)

2479936000 GHz

5
7.544 dBm
0
i s
o
=
g -10
o
-15
-20
-25
-30 7 t t t t t t t t t t t t t t t 1
2478 2478.5 2479 2479.5 2480 2480.5 2481 2481.5 2482
Frequency in MHz
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3. Spurious RF conducted emissions
(FCC §15.247(d), RSS-210 A8.5)

EUT with DUT number RM-927, DUT 30738

Accessories with DUT numbers | SD-217R, DUT 30742

Operation Voltage [V] / [Hz] 3.8V DC
Results PASSED
Remarks

Temp [°C] / Humidity [%RH] / 21.7 / 48.4 | 1050
Air Pressure [kPa]

Date of measurements 24-Jul-2013

Measured by Feng You

3.1. Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

3.2. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for spurious RF conducted emissions measurements

Frequency range [MHz] Limit [dBc]
1 - 25000 <=-20
FCC Part 15C Compliance Test Report TCC Nokia San Diego Laboratory
/ Template Version 15.0 8 (26) 16620 West Bernardo Drive
San Diego, CA 92127
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3.3. Bluetooth Test results

3.3.1 GFSK modulation, PRBS packet type
Channel 0/ 2402 MHz

20T
oT 2.41§ GHz
| 9.26/dBm
e 20T
Q 4.826 GHz
- - 7.252 GHz
_5 -48.24 dBm 50.85 dBm
o

-60 T

-80 t t t t t

0.001

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] | Result
4825.600 -48.24 PASSED
7252.200 -50.85 PASSED

Channel 40 / 2442 MHz

20T

PKin dBm

-60 T

-80

2.450|GHz
8.99/0Bm

4.891 GHz 7,359 GHz
-48.51 dBm.49.80 dBm

0.001

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] | Result
4891.200 -48.51 PASSED
7359.000 -49.80 PASSED
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Channel 78 / 2480 MHz

20T
0T  2413GHz
| 8.83[Bm

20T

4.960 GHz 7.456 GHz
-48.79 dBm-49.35 dBm

PKin dBm

-60 T

-80 t t t t t
0.001 5 10

15 20

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4960.400 -48.79 PASSED
7455.600 -49.35 PASSED

3.3.2 8DPSK modulation, PRBS packet type

Channel 0 / 2402 MHz
20T
0T 2419 GHz
| 9.02fBm
20T

PKin dBm
t

-60 T

-80

4.809 GHz7.244 GHz
-48.99 dBm49.53 dBm

0.001

10 15 20

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result

4809.200 -48.99 PASSED

7244.400 -49.53 PASSED
FCC Part 15C Compliance Test Report

/ Template Version 15.0
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Channel 40 / 2442 MHz

20T
0T 2449GHz

L 9.05/Bm
20T

4.924 GHz 7,364 GHz
-48.72 dBm.49 50 dBm

PKin dBm
t

-60 T

-80 t t t t t
0.001 5 10

Frequency in GHz

15 20 25

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4924.000 -48.72 PASSED
7364.400 -49.50 PASSED

Channel 78 / 2480 MHz

20T

PKin dBm
t

-60 T

2.453GHz
9.34[dBm

4.973 GHz7.394 GHz
-49.70 dBm49.87 dBm

-80
0.001

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] | Result
4972.800 -49.70 PASSED
7394.400 -49.87 PASSED
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4, 20 dB bandwidth
15.247(a)(1), A8.1 (a)

EUT with DUT number

RM-927, DUT 30738

Accessories with DUT numbers

SD-217R, DUT 30742

Operation Voltage [V] / [HZ] 3.8V DC
Results PASSED
Remarks

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

21.7 /48.4 /1050

Date of measurements

28-Aug-2013

Measured by

Tyrone Hawes

4.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

Power
divider

Attenuator

EUT

4.2, Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for 20 dB bandwidth measurements

Limit [MHz]
N/A
FCC Part 15C Compliance Test Report TCC Nokia San Diego Laboratory
/ Template Version 15.0 12 (26) 16620 West Bernardo Drive
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4.3. Bluetooth Test results

4.3.1 GFSK modulation, PRBS packet type

Channel / fc [MHZ]

20 dB bandwidth [kHz]

0/2402 846.3
40/ 2442 842.3
78 /2480 842.3

0/ 2402

Spectrum

(=]

Ref Level 20.00 dBm @ RBW 30 kHz Compatible FSP
o Att 30 dE @ SWT 150 ms @ VBW 100 kHz Mode Sweep
SGL Count 100,100
@ 1Pk View
M1[1] ~9.79 dBm|
10 dem 2.40185630 GHz|
ndB 20.00 dB|
od By 846.300000000 kHz|
M1 Q factor 2838.0|
o /' W
-20d
T1 12
-30d =
-40 dBm fj \“\’\
-60 dBrm’
-70 dBr
CF 2.402 GHz 501 pts Span 2.0 MHz
Marker
Type | Ref | Trc| stimulus | Response | Function | Function Result |
M1 1 2.4018563 GHz -9.79 dBm ndb down 546.3 kHz
T1 1 2.4015609 GHz -30.09 dBm nde 20.00 dB
T2 1 2,4024072 GHz -29.65 dBm Q factor 2838.0
Il J (]
Pate: 27.AUG.2013 19:55:38
Spectrum u%:
Ref Level 20.00 dBm @® RBW 30 kHz Compatible FSP
& Att 30 dB @ SWT 150ms @ VBW 100 kHz Mode Sweep
SGL Count 100/100
@ 1Pk View
MI[1] T9.62 dBm
10de 2.44185630 GHz|
= ndB 20.00 dB
0de By 842.300000000 kHz|
M1 Q factor 2899.0|
-10 dBm /' \/v\
-2od
T1 VV\J
-30d
~40 B /_\/-\J \\,\
-60 dBm
-70 dBr
CF 2.442 GHz 501 pts Span 2.0 MHz
Marker
Type | Ref | Trc| stimulus | Response | Function | Function Result |
M1 1 2.4418563 GHz -9.62 dBm ndb down 42,3 kHz
T1 1 2.4415649 GHz -29.56 dBm nde 20.00 dB
T2 1 2.4424072 GHz -29.57 dBm Q factor 2899.0
Il J (]
Pate: 27.AUG.2013 19:57:00
FCC Part 15C Compliance Test Report
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78 / 2480

Spectrum ]

(=]

Ref Level 20.00 dBm

@® RBW 320 kHz Compatible FSP

s att 30 dB @ SWT 150 ms ® VBW 100 kHz Mode Sireep
SGL Count 100/100
(@ 10k View
M1[1] -11.90 dBm|
10 2.47985630 GHz
ndB 20.00 dB
. Bw 842.300000000 kHz|
= Q factor 2944.1]
M1
-10 dBrn /,\/w/
-20 dBr
T1 \/\/\
and 12
40 d
-50 B »i
-60 dB
-70 dBm
CF 2.48 GHz 501 pts Span 2.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 2,4798563 GHz -11.50 dém nde down §42.3 kHz
T1 1 2,4795649 GHz -31.81 dém nde 20.00 dB
T2 1 2.4804072 GHz -31.97 dém Q factor 2044.1

Il

Pate: 27.AUG.2013 19:58:20

4.3.2 8DPSK modulation, PRBS packet type

Channel / fc [MHZ]

20 dB bandwidth [kHz]

0/2402 1297.4
40/ 2442 1297.4
78 /2480 1301.4

0/ 2402

Spectrum ]

(=]

Ref Level 20.00 dBm

@ RBW 30 kHz Compatible FsP

& Att 30dB @ SWT 150 ms @ VBW 100 kHz Mode Sweep
SGL Count 1007100
@ 1Pk View
M1[1] -12.68 dBm)
104 2.40199600 GHz|
ndB 20.00 dB
ode Bw 1.297400000 MHz|
Q factor 1851.4
-10 dBm /\I—/fl\;l
-20 dBrm /_/\/’
-30 dem /}} 12
-40 d /
-60 dB
-70 dBm
CF 2.402 GHz 501 pts Span 2.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result
ML 1 2.401996 GHz -12.68 dBm ndB down 1.2974 MHz
T1 1 2.4013613 GHz -32.19 dBm ndg 20.00 dB
T2 1 2.4026587 GHz -32.85 dBém Q factor 1851.4
Il J (]
Date: 27.AUG.2013 19:59:40
FCC Part 15C Compliance Test Report
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40 /2442

Spectrum ] :%'

Ref Level 20.00 dém @ RBW 30kHz Compatible  FSP
o Att 30 de @ SWT 150 ms @ VBW 100 kHz Mode Sireep
SGL Count 100/100
® 17K Visw
MI1[1] ~12.47 dBm]
10d 2.44200000 GHz|
ndB 20.00 dB|
- Bu 1.297400000 MHZ
Q factor 1882.2]
-10 cBm !
-20 dBm:
TL T2

P i A
D, v

-60 d

-70 dB

CF 2.442 GHz 501 pts Span 2.0 MHz

Marker

Type | Ref | Trc | stimulus | Response | Function | Function Result
M1 1 2.442 GHz -12.47 dém ndd down 1.2074 MHz
Ti 1 2.4413613 GHz -32.10 dBm ndg 20.00 dB
T2 1 24426587 GHz -32.43 dBm Q factor 1882.2

Il J ]

Pate: 27.AUG.2013 20:01:00

78 / 2480

Spectrum ] u%:

Ref Level 20.00 dBm @ RBW 30 kHz Compatible FsP
l= Att 30 dB @ SWT 150 ms @ YBW 100 kHz Mode Sweep
SGL Count 100/100
@ 1Pk View
M1[1] -14.87 dBm|
104 2.48000000 GHz|
ndB 20.00 dB|
od By 1.301400000 MHz|
Q factor 1905.6f
-10 dB i3

-20 dBm /f)

-20 dBm: /y,\ \K
-40 dBr

{EJD\GVAANW/ \’\.«/‘W

-60 d

-70 dB

CF 2.48 GHz 501 pts Span 2.0 MHz

Marker

Type | Ref | Trc | stimulus | Response | Function | Function Result
M1 1 2.48 GHz -14.87 dBém ndd down 1.3014 MHz
Ti 1 2,4793573 GHz -35.21 dBm ndg 20.00 dB
T2 1 24806587 GHz -35.06 dBm Q factor 1905.6

Il J ]

Pate: 27.AUG.2013 20:02:21
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5. Carrier frequency separation

15.247(a)(1), A8.1 (b)

EUT with DUT number

RM-927, DUT 30738

Accessories with DUT numbers

SD-217R, DUT 30742

Operation Voltage [V] / [HZ]

3.8V DC

Results

PASSED

Remarks

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

21.7 /48.4 /1050

Date of measurements 24-Jul-2013
Measured by Feng You
5.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator
5.2. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for carrier frequency separation measurements

Limit [MHz]

>=0.025 or 2/3 of the 20 dB bandwidth
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5.3. Bluetooth Test results

5.3.1 GFSK modulation, PRBS packet type

Carrier frequency separation [kHz]

Result

998

PASSED

Spectrum ]

(=]

Ref Level 20.00 dBm

lo Att 0 de @ SWT S5ms @ YBW 100 kHz Mode

@ RBW 100 kHz Compatible FSP

Sweep
SGL Count 5000/5000
@ 1Pk View

M1[1] -9.83 dBm)|
2.44110200 GHz|
10d D2[1] -0.10 dB|
998.00 kHz|

od

1y

i

\

H?/\/“\/\k

-30d

-40 dBm:

-50 d

-60 dBm:

-70 dBm:

CF 2.442 GHz 501 pts

Span 5.0 MHz

Il

Pate: 25.JUL.2013 00:35:00
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5.3.2 8DPSK modulation, PRBS packet type

Carrier frequency separation [kHz]

Result

998

PASSED

Spectrum ]
Ref Level 20.00 dem

@ RBW 100 kHz Compatible FsP

s Att 30 dE @ SWT Sms @ YBW 100 kHz  Mode Sweep
SGL Count 5000/5000
@ 1Pk View
mi[1] -10.11 dBm
2.44110200 GHz|
10d8 D2[1] 0.85 dB|
998.00 kHz
od
M1
i ! )

WARNARN AN

AN

7 e 9

-30 dB

-40 dBr

-50 dBm:

-60 d

-70d

CF 2.442 GHz

501 pts Span 5.0 MHz
) o
Pate: 25.JUL.2013 00:38:17
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6. Number of hopping frequencies

15.247(a)(1)(iii), A8.1 (d)

EUT with DUT number

RM-927, DUT 30738

Accessories with DUT numbers

SD-217R, DUT 30742

Operation Voltage [V] / [HZ]

3.8V DC

Results

PASSED

Remarks

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

21.7 /48.4 /1050

Date of measurements 24-Jul-2013
Measured by Feng You
6.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator
6.2. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for number of hopping frequencies measurements

Limit [number]

>=15
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6.3. Bluetooth Test results

6.3.1 GFSK modulation, PRBS packet type

Measured number of hopping frequencies | Result
78 PASSED
Hopping on, number of hopping frequencies
Spectrum ] [%]
Ref Level 20.00 dBm @ RBW 100 kHz Compatible FSP
lo Att 30 dB @ SWT 10ms @ YBW 100 kHz Mode Sweep
SGL Count 2000,/2000
@ 1Pk View
mM1[1] -9.54 dBm|
2.401940 GHz|
10 d| M2[1] -10.91 dBm|
2.479900 GHz|
od
,mdMl bl d paf by NIARhRLY ¢y i M2
-2od
-30
-40 dem \
-50
-70 dBm:
CF 2.442 GHz

501 pts

Span 90.0 MHz

Il

Pate: 25.JUL.2013 00:40:51

6.3.2 8DPSK modulation, PRBS packet type

Measured number of hopping frequencies | Result
78 PASSED
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Hopping on, number of hopping frequencies

Spectrum ] :%1
Ref Level 20.00 dBm @ RBW 100 kHz Gompatible FSP
& att 30 dB @ SWT 10ms @ VBW 100 kHz Mode Sweep
SGL Count 10000/10000
@ 1Pk View
M1[1] -9.19 dBm)|
2.401940 GHz|
10 dBm M2[1] -10.71 dBm)|
2.479900 GHz|
0 dBm
M1
10 diy poppandmninynee o hhdpa T 2
e %w\i
-30 dprn \
-40 1
-50 In‘.. \
60,48
-70 d
CF 2.442 GHz 501 pts Span 90.0 MHz
—
Il ]
Date: 25.JUL.2013 00:49:28
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7. Time of occupancy

15.247(a)(1)(iii), A8.1 (d)

EUT with DUT number

RM-927, DUT 30738

Accessories with DUT numbers

SD-217R, DUT 30742

Operation Voltage [V] / [HZ] 3.8V DC
Results PASSED
Remarks

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

20/50/ 1050

Date of measurements

28-Aug-2013

Measured by

Tyrone Hawes

7.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

Power
divider

Attenuator

EUT

7.2. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

The total time of occupancy is get by multiplying the measured number of transmissions occurred during
31.6 second period with the duration of one transmission.

Limits for time of occupancy measurements

Limit [s]
<=04
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7.3. Bluetooth Test results

7.3.1 GFSK modulation, PRBS packet type

Measured number of transmissions

Duration of one transmission [ms]

Time of occupancy [s] Result

88

2.904

PASSED

0.256

Hopping on, number of transmissions, channel 40 / 2442 MHz

Spectrum ] “%’
Ref Level 10.00 dBm @ RBW 1MHz Compatible FSP
| Att 20 dB @ SWT 31.6 3 ® VBW 3 MHz
SGL Count 1/1
@ 1Pk View
M1[1] -10.32 dBm)|
31.4626 5|
od
M
-10
II\
-70 dBm:
-20 dBm:
CF 2.442 GHz 691 pts 3.16 5/
—
Il ]
Pate: 28.AUG.2013 17:31:55
Hopping on, duration of one transmission, channel 40 / 2442 MHz
Spectrum ] :%1
Ref Level 0.00 dém @ RBW 1MHz Compatible FSP
& att 10dB & SWT 4ms & VBW 3 MHz
SGL Count 1/1 TRG:VID
@ 14P Clrw
M1[1] ~43.31 dBm)|
n -4.35 ps|
18 dem ndB 30.00 dB
20 b Pwid 2.904 ms|
-30 dern
-40 deri!
Freic s 500 dE
-60 dBm
-70 dBm|
(1L
T |
CF 2.442 GHz 691 pts 400.0 ps/
Marker
Type | Ref | Trc| stimulus | Response | Function | Function Result |
M1 1 -4.35 ps -43.31 dBm ndb down 2.904347826 ms
T1 1 -10.14 ps -74.77 dém nda 30.00 dB
T2 1 2.8942 ms -75.42 dém Piidth 0.0
—
Il ]
Pate: 28.AUG.2013 17:32:05
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7.3.2 8DPSK modulation, PRBS packet type

Measured number of transmissions

Duration of one transmission [ms]

Time of occupancy [s]

Result

81

0.157

0.013

PASSED

Hopping on, number of transmissions, channel 40 / 2442 MHz

Spectrum ]

(=]

Ref Level 10.00 dBm

@ RBW 1MHz Compatible FSP

| Att 20 dB @ SWT 31.6 5 ® VYBW 3 MHz
SGL Count 171
@ 1Pk View
Mi[1] -9.48 dBm|
29.5391 5|
0de
M1
ha
70 d
-80
CF 2.442 GHz 691 pts 3.16 5/

Il

Pate: 28.AUG.2013 17:35:23

Hopping on, duration of one transmission, channel 40 / 2442 MHz

Spectrum ]

(=]

Ref Level 0.00 dem @ RBW 1MHz Compatible FSP
b Att 10dE @ SWT 4ms & YBW 2 MHz
SGL Count 171 TRG: YID
@ LAP Clrw
M1[1] -46.35 dBm|
128.99 ps|
-od ndB 30.00 dB
204 PwWid 156.522 ps|
-30 dB
-40 dBm: T
i dﬂmm TRG -50.000 dBnr
-60 dBm|
70d P
b1 bl b | f 1l I | I
O T AN e
CF 2.442 GHz 691 pts 400.0 ps/
Marker
Type | Ref | Trc | stimulus | Response | Function | Function Result |
M1 1 128.99 ps -46.35 dBm ndd down 156.52173913 ps
Tl 1 -15.94 s -77.26 dBm ndg 30.00 de
T2 1 140.58 ps -77.29 dBm Pwidth 0.0
Il ] -
Pate: 28.AUG.2013 17:35:33
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8. Test Equipment
8.1. Conducted measurements
Eq. No Equipment Type Manufacturer Used in
4406 Communication Tester CMU200 R&S 22/24/27, 15C, 15B
7602 Communication Tester CMW500 R&S 22/24/27, 15C, 15B
7151 Bluetooth Tester CBT R&S 15B
- GPS RX Antenna wW/AMP L1A-PM-NF GPS Source 15C
- GPS Inline amplifier A11M-V-NF-NM GPS Source 15C
- GPS signal Splitter S12-P110/5-NF GPS Source 15C
- GPS TX Antenna L1P-PV-NF GPS Source 15C
7912 Spectrum Analyzer FSV-30 R&S 22/24/27, 15C
- Thermal Chamber VT-4002 Voétsch 22/24/27, 15C
- Power splitter 11667B Agilent 22/24/27, 15C
3396 EMC Analyzer E7405A HP -
7451 EMI Receiver ESU-26 R&S 22/24/27, 15C, 15B
4188 LISN 50 pyH ESH3-Z5 R&S 15C, 15B
6981 LISN 50 pH ESH3-Z5 R&S 15C, 15B
- Pulse Limiter ESH3-Z2 R&S 15C, 15B
7582 Signal Generator SMB100A R&S 15C, 15B
8.2. Radiated measurements
Eq. No Equipment Type Manufacturer Used in
7591 Antenna HL562 R&S 22/24/27, 15C, 15B
7572 Double Ridge Horn Antenna  [3117 ETS-Lindgren 22/24/27, 15C
7607 Standard Gain HornAntenna | SAS 586 A.H. System 22/24/27, 15C
7624 Standard Gain HornAntenna | SAS 587 A.H. System 22/24/27, 15C
7561 Antenna HFH2-Z2 R&S 15C, 15B
5715 Antenna MBA-3030 EMC Automation 22/24/27, 15C
5712 Antenna PLP3003 EMC Automation 22/24/27, 15C
7457 Relay Switch Unit TS-RSP R&S 22/24/27, 15C, 15B
7459 Relay Switch Unit TS-RSP R&S 22/24/27, 15C, 15B
5729 Relay Switch Unit TS-RSP R&S 22/24/27, 15C, 15B
5728 EMI Receiver ESIB26 R&S 22/24/27, 15C, 15B
4406 Communication Tester CMU200 R&S 22/24/27, 15C, 15B
7602 Communication Tester CMW500 R&S 22/24/27, 15C, 15B
7151 Bluetooth Tester CBT R&S 15B
3406 Controller Sco9v Sunol 22/24/27, 15C, 15B
- Controller G-1000DXC Yaesu 22/24/27, 15C, 15B
- Computer Controller GS-232B Yaesu 22/24/27, 15C, 15B
7040 Preamplifier TS-PR3 R&S 22/24/27, 15C, 15B
- Preamplifier AMF-6D-020180-29-20P | Miteq 22/24/27, 15C, 15B
- Preamplifier AMF-4D-01000800-30- Miteq 22/24/27, 15C, 15B
29P
- Preamplifier AMF-5F-18002650-25- Miteq 22/24/27, 15C, 15B
10P
- High Pass Filter 4HC1700-1-KK R&S 22
- High Pass Filter F-15041 RLC 22/24/27, 15C
- Band Reject Filter WRCA824/849-0,2-6SS | Wainwright 22
- Band Reject Filter WRCC1800/2000-0.2- Wainwright 24
10SS
- Band Reject Filter WRCG2400/2483- Wainwright 15C
2390/2493-35/10SS
- Band Reject Filter WRCG832/838-825/845- | Wainwright 22
40/5SS
- Band Reject Filter WRCG1729.4/1735.4- Wainwright 27
1722.4/1742.4-40/6SS
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Eq. No Equipment Type Manufacturer Used in
- Band Reject Filter WRCG1877/1883 - Wainwright 24
1870/1890-40/6SS
- Notch Filter WRCD1880-1.1.25/50- | Wainwright 22/24/27
10SS
- Notch Filter WRCT902.4-0.4/40-8SS | Wainwright -
Planned Notch Filter WRCJV2531/2539- Wainwright 22/24/27
2523/2547-60/12SS
- GPS RX Antenna w/AMP L1A-PM-NF GPS Source 15C
- GPS Inline amplifier A11M-V-NF-NM GPS Source 15C
- GPS signal Splitter S12-P110/5-NF GPS Source 15C
- GPS TX Antenna L1P-PV-NF GPS Source 15C
FCC Part 15C Compliance Test Report TCC Nokia San Diego Laboratory
/ Template Version 15.0 26 (26) 16620 West Bernardo Drive

FCC15CBT_RM-927_01
Copyright © TCC Nokia

San Diego, CA 92127

USA

Tel. +1 858 831 5000
Fax. +1 858 831 6500




		2013-08-30T03:53:49-0700
	Hawes Tyrone




